



产品质量证明书  
PRODUCT QUALITY CERTIFICATE  
本钢浦项 JL-054

本钢浦项冷轧薄板有限责任公司  
BX STEEL POSCO COLD ROLLED SHEET CO., LTD.

公司地址/ADD: 辽宁省本溪市平山区轧钢路  
联系电话/TEL No: (0414) 2224017

0003

本钢浦项冷轧薄板有限责任公司产品质量证明书专用

本钢浦项冷轧薄板有限责任公司产品质量证明书专用

订货单位 CUSTOMER	沙士基达曼内斯曼公司 Salzgitter Mannesmann International GmbH, Germany.			产品名称 PRODUCT	CRC			
收货单位 PURCHASER	天津港翔国际贸易服务有限公司代营口本钢国贸物流有限公司			证书号 CERTIFICATE No.	130930C0091			
到站 END LOCATION	BENXI IRON & STEEL (GROUP) INTERNATIONAL TRADE TENGDA CO., LTD			客户代码 CUSTOMER'S NO.	GER00029	车号 CAR No.		
钢种 GRADE	A1008 CS-B			签发日期 DATE OF ISSUE.	2013/10/01	交货日期 DATE OF DELIVERY	2013/09/30	
标准 STANDARD	BX 295-2013 ; A1008 CS-B		后处理方式	只涂油	采购案号 LICENSE No.	L1308PC104	订单编号 CONTRACT No.	EC1308P012001

项次 ITEM	钢卷号 COIL NO.	件数 QTY	炉号 HEAT NO.	规格及重量 MATERIAL DESCRIPTION			化学成分 CHEMICAL COMPOSITION % (熔炼分析 HEAT ANALYSIS)										表面级别	拉伸试验 TENSILE TEST G. L=L2					*01 弯曲 BEND TEST	*06 硬度 HARD NESS	*06 杯突 mm	BH 值 MPa
				厚度 THICK mm	宽度 WIDTH	重量 MASS (t)	C	Si	Mn	P	S	Als	N	屈服 Y.S. MPa	抗拉 T.S.	伸长 EL %		n 值	r 值							
							X10 <sup>-2</sup>	X10 <sup>-3</sup>	X10 <sup>-2</sup>	X10 <sup>-3</sup>	X10 <sup>-3</sup>	X10 <sup>-3</sup>	X10 <sup>-3</sup>													
03	NV61860100	1	1356110	0.910	1220	6.165	3	9	26	22	7	20	21	FB	246	358	45.5									
03	NV61860200	1	1356110	0.910	1220	6.185	3	9	26	22	7	20	21	FB	246	358	45.5									
03	NV61860300	1	1356110	0.910	1220	6.260	3	9	26	22	7	20	21	FB	246	358	45.5									
03	NV65600100	1	1365913	0.910	1220	6.320	4	10	23	11	11	30	22	FB	217	345	46.0									
03	NV65600200	1	1365913	0.910	1220	6.320	4	10	23	11	11	30	22	FB	217	345	46.0									
03	NV65600300	1	1365913	0.910	1220	6.350	4	10	23	11	11	30	22	FB	217	345	46.0									
03	NV68140100	1	1356211	0.910	1220	6.400	3	6	23	13	10	30	21	FB	180	325	48.0									
03	NV68140200	1	1356211	0.910	1220	6.425	3	6	23	13	10	30	21	FB	180	325	48.0									
03	NV68140300	1	1356211	0.910	1220	6.140	3	6	23	13	10	30	21	FB	180	325	48.0									
03	NV68150100	1	1356211	0.910	1220	6.390	3	6	23	13	10	30	21	FB	181	324	49.0									
03	NV68150200	1	1356211	0.910	1220	6.390	3	6	23	13	10	30	21	FB	181	324	49.0									
03	NV68150300	1	1356211	0.910	1220	6.410	3	6	23	13	10	30	21	FB	181	324	49.0									
03	NV68160100	1	1356211	0.910	1220	6.410	3	6	23	13	10	30	21	FB	182	323	49.0									
03	NV68160200	1	1356211	0.910	1220	6.420	3	6	23	13	10	30	21	FB	182	323	49.0									
03	NV68160300	1	1356211	0.910	1220	6.430	3	6	23	13	10	30	21	FB	182	323	49.0									
合计 TOTAL		15				95.015																				

注释 NOTES	Y.S. = YIELD STRENGTH T.S. = TENSILE STRENGTH EL = ELONGATION G.L. = GAUGE LENGTH L1 = 80MM L2 = 50MM L3 = 5.65SQRT (F0) *01 = HRB *02 = HRF *03 = HR30T *04 = HV *05 = HR15T *06 = ERICHSEN	
备注 REMARKS	本产品已按标准要求制造和检验, 其结果符合要求, 特此证明 We are hereby certifying that the products are produced and inspected according to the relevant standards, and the results are qualified.	

20